
Page 1

Front Receiver  PART #101860

Item # Qty. Description
1 1 Receiver
2 1 Hardware Kit (HK-011)

2.1 4 3/8”-16 x 1.00 Hex Flange Bolt

Item # Qty. Description
2.2 4 3/8”-16 Hex Nylock Nut
2.3 4 3/8” Flat Washer

2.4 1 3/8”-16 x 1.25 Flat Head Cap Screw 
(not used)

CAN-AM DEFENDER

1

2.1

2.22.2

2.3

2.3

2.3



©2021 Copyright Kappers Fabricating, Inc.   All rights reserved Page 2

Note: Make sure all hardware needed to complete this 
mount is in the package. Thoroughly read through and 
understand the instructions before installing.

1. Set receiver (1) inside front bumper placing                   
receiver tube through the fairlead opening in the 
front   bumper as shown in Figure 1 & 2.

2. Using bolts (2.1), washers (2.3), and nuts (2.2)       
secure receiver to front bumper as shown in Figures 
1 & 2 and tighten evenly.

INSTALLATION INSTRUCTIONS
Figure 1

Figure 2

2.1 2.1

2.3
2.2

2.3
2.2

1

1


